
HRSD Commission Meeting Agenda 
9:00 a.m. – April 22, 2025 

In-person for Commissioners and essential staff at 
2389 G. Avenue, Newport News, VA 23602 

Training Room – 2nd Floor 

Reservations are required to receive a link to the virtual meeting, address the Commission, submit 
written comments to be read into the minutes or to request accommodations to attend the meeting in-
person. 

Reservations must be submitted by noon one business day prior to the meeting.  Instructions to submit 
your reservation request are available on the website: https://www.hrsd.com/meeting-minutes 

No. Topic Resource 

Call to Order Chair 

1. Awards and Recognition Bernas 

2. Public Comments Not Related to the Agenda Secretary 
[...]
Regulatory Requirement:  None  
 

Contract Status with Task Orders: Amount 
Original Contract with Engineer $725,000 
Total Value of Previous Task Orders $2,649,551 
Requested Task Order $695,748 
Total Value of All Task Orders $3,345,299 
Revised Contract Value $4,070,299 

 
Task Order Description:  This task order will provide an upgrade to the Emerson Ovation Evergreen 
program from 3.6 to 3.8 at the YRTP. Per the scope of the Ovation Evergreen Program, work shall 
include replacement of the ovation workstation and network architecture to include but not limited to 
switches, routers, and servers. Work will also include an upgrade to the latest ovation software 
release. 
 
Analysis of Cost:  The cost for this task order is based on the pre-negotiated discount pricing 
structure and terms of the HRSD-Emerson Preferred Customer Agreement. 
 
This work is in accordance with the Procurement Policy Commission Adopted Policy.  

 
 
 



Resource: Bruce Husselbee 

CONSENT AGENDA ITEM 3.c.3. – April 22, 2025 

Subject:  James River Land Improvements – Phase II 
Task Order (>$200,000) 

Recommended Action:  Approve a task order with Vanasse Hangen Brustlin, Inc. (VHB) in the amount 
of $544,418. 

CIP Project:  GN016347 

Budget $2,589,000 
Previous Expenditures and Encumbrances ($89,175) 
Available Balance $2,499,825 

Contract Status:  Amount 
Original Contract with VHB $89,175 
Total Value of Previous Task Orders $0 
Requested Task Order $544,418 
Total Value of All Task Orders $544,418 

Revised Contract Value $633,593 
Engineering Services as % of Construction 13.9% 

Regulatory Requirement:  Integrated Plan – SWIFT 

Project Description:  This project includes design and construction of multi-use trails of approximately 
3,000 linear feet connecting to existing City of Newport News trails. The project area is located adjacent to 
HRSD’s James River Treatment Plant (JRTP) within the City of Newport News Riverview Farm Park. The 
project will incorporate multi-use asphalt on grade trail and associated landscaping improvements near 
the managed aquifer recharge well buildings. The attached map depicts the project location. 

Project Justification:  HRSD entered into an Agreement with the City of Newport News to purchase 
approximately ten (10) acres of land adjacent to the JRTP and receive the required easements for 
managed aquifer recharge wells, buildings, and related piping. Among the requirements stated in the land 
purchase Agreement is the commitment by HRSD to design and construct public access trails, which will 
be operated and maintained by the City of Newport News. 

Task Order Description:  This task order will provide engineering design services for the Phase II Trails 
required as part of the Land Purchase Agreement with the City of Newport News. The expected duration 
of this design effort is 11 months. 

Analysis of Cost:  The cost for this task order is based on a detailed estimate of labor hours and direct 
costs required to execute the negotiated scope of work. The total hours budgeted are appropriate for the 
proposed services. The lump sum fee plus proposed additional services is 10 percent of the estimated 
construction cost. This ratio for services compares well with other HRSD projects with similar construction 
costs. This task order will be issued as an amendment to the Professional Services Agreement with VHB. 

Schedule: Design May 2025 
Bid April 2026 
Construction June 2026 
Project Completion September 2027 





Resource: Bruce Husselbee 
 
CONSENT AGENDA ITEM 3.c.4. – April 22, 2025 
 
Subject: King William Treatment Plant Improvements Phase II 

Task Order (>$200,000) 
 
Recommended Action:  Approve a task order with AH Environmental Consultants in the amount of 
$267,667. 
 
CIP Project:  MP013300 
 
Regulatory Requirement:  None 
  

Budget $16,923,311 
Previous Expenditures and Encumbrances ($4,108,077) 
Available Balance $12,815,234 

 
Contract Status with Task Orders: Amount 
Original Contract with Engineer $277,961 
Total Value of Previous Task Orders $2,586,489 
Requested Task Order $267,667 
Total Value of All Task Orders $2,854,156 
Revised Contract Value $3,132,117 
Engineering Services as % of Construction (Revised Scope)  13.2% 

 
Project Description:  This project will increase capacity for the King William Treatment Plant (KWTP) 
from 100,000 gallons per day (GPD) Average Daily Flow (ADF) to a firm capacity of 150,000 GPD ADF.   
 
Project Justification:  KWTP can currently treat 100,000 GPD ADF. Development in King William County 
has been accelerating in recent years. New subdivisions are planned, and construction has ramped up in 
existing subdivisions adding additional flow. Buildout of approved subdivision will require an expansion of 
capacity beyond 100,000 GPD ADF. Installation of a new package Membrane Bioreactor (MBR) is in 
progress at KWTP to accommodate additional planned flows at KWTP until 2030. HRSD has identified 
additional improvements that are required at KWTP to accommodate the increased influent flow of 
150,000 gpd plant design capacity, as well as other miscellaneous improvement required to support 
overall facility functionality and reliability. Headworks improvements will be designed to accommodate a 
peak flow of approximately 600,000 gpd. 
 
Task Order Description:  This task order will provide design services for the replacement and associated 
improvements to the existing 2-mm fine screening system at the headworks; improvements to the existing 
headworks influent screening channels; improvements to the existing chemical feed room consisting of 
installation of chemical feed for zinc removal, chemical feed for alkalinity, and chemical storage and 
containment area; and installation of a storage shed for tools and miscellaneous equipment.   
 
Analysis of Cost:  The cost for this Design task order of $267,667 was negotiated with AH Environmental 
Consultants. The fee is 12.6% of the construction cost estimate for installation of the necessary 
improvements described above. This cost is comparable to other projects of similar size and complexity.  
 
Schedule:  Design May 2025 
 Construction November 2025 
 Project Completion May 2026 



Resource: Bruce Husselbee 
 
CONSENT AGENDA ITEM 3.c.5 – April 22, 2025 
 
Subject: Onancock Treatment Plant Solids Handling Improvements  

Task Order (>$200,000) 
 
Recommended Action:  Approve a task order with Hazen and Sawyer in the amount of $487,883. 
 
CIP Project:  ES010800 
 
Regulatory Requirement:  None 
 

Budget $8,358,027 
Previous Expenditures and Encumbrances ($1,224,317) 
Available Balance $7,133,710 

 
Contract Status with Task Orders: Amount 
Original Contract with Hazen and Sawyer $0 
Total Value of Previous Task Orders $1,223,827 
Requested Task Order $487,883 
Total Value of All Task Orders $1,711,710 
Revised Contract Value $1,711,710 
Engineering Services as % of Construction 14% 

 
Project Description:  This project will utilize the completed Preliminary Engineering Report (PER) for 
the Onancock Solids Handling Upgrades project (formerly CIP ES010000) and carry this project 
through design and construction. This project will include the construction of a new aerobic digester 
with coarse bubble aeration and associated infrastructure, new screw press with polymer feed system 
and cake storage, new surface wasting system, and yard piping upgrades. This project will also 
incorporate a Distributed Control System (DCS) for the entire plant. 
 
Project Justification:  The existing solids handling components have reached their end of useful life. 
The equipment being utilized cannot keep up with the existing solids accumulating in the plant and 
will require periodic contracted dewatering to alleviate treatment strain.   
 
Task Order Description:  This task order will provide additional design services related to the 
redesign of the screw press. An RFP was issued for a screw press in August 2024. After reviewing 
the proposals, there were concerns with the limitations of fitting the new screw press into the existing 
Quonset hut. The Quonset hut that is currently housing the dewatering equipment was relocated from 
the Chesapeake-Elizabeth Treatment Plant (CETP) to Onancock and was modified and shortened to 
fit at Onancock. The original intent was to install the new screw press in this existing structure to 
minimize costs. During early design, the project team determined that installing the new screw press 
in this existing structure could potentially limit the capacity. After discussion with the Engineer and 
evaluating alternatives, the project team determined a larger screw press could be more beneficial 
and installed in a new building on site. The project includes a new electrical building; combining the 
electrical and solids handling space will remove the concern of size limitations for the screw press 
through the construction of a larger shared use building. 
 
Analysis of Cost: The PER was completed in February 2023. The PER assumed Onancock would 
continue to use a belt filter press for dewatering operations. In September 2023, during design, it was 
decided to switch to a screw press for dewatering operations. To achieve a more complete and 



thorough design, the project team decided to select the screw press manufacturer first and then 
design around the selected manufacturer. An RFP was issued in August 2024 to select the 
manufacturer. Upon evaluation of the bids, there were concerns with the limitations of fitting the new 
screw press into the existing Quonset hut. After detailed discussions, the project team decided to re-
solicit the RFP for a larger screw press and increase the size of the new electrical building into a 
combined electrical and solids handling building. This change caused a redesign of site civil, yard 
piping, structural, architectural, mechanical, electrical, HVAC, plumbing, odor control systems, and 
instrumentation and controls. Additional design for modifications to the network architecture and 
control system of the main PLC and ancillary PLCs throughout the entire plant is also included in this 
scope.  
 
The design fee to construction estimate ratio was calculated using the cumulative design fees 
(original design scope and amendments) with the current construction cost. The current design to 
construction ratio for the project is 14.2% and is comparable to the Chincoteague Treatment Plant 
Improvements, which is 13.1%. The average raw workforce rate for the current requested 
amendment is in line with the Chincoteague project. 
 
Schedule:  Design May 2023        
 Bid January 2026 
 Construction August 2026 
 Project Completion November 2027 
 
 



Resource: Bruce Husselbee 
 
CONSENT AGENDA ITEM 3.c.7. – April 22, 2025 
 
Subject: Williamsburg Treatment Plant Intermediate Clarifier Wet Weather and Phosphorus 

Removal System Improvements (WB013500), Task Order (>200,000) 
 
Recommended Actions:  Approve a task order with Brown and Caldwell in the amount of $424,390. 
 
CIP Project:  WB013500 
 
Regulatory Requirement:  Enhanced Nutrient Reduction Certainty Program (2023-2032 
Completion) 
 

Budget $12,324,900 
Previous Expenditures and Encumbrances ($279,145) 
Available Balance $12,045,755 

 
Contract Status with Task Orders: Amount 
Original Contract with Engineer $278,770 
Total Value of Previous Task Orders $0 
Requested Task Order $424,390 
Total Value of All Task Orders $424,390 
Revised Contract Value $703,160 
Engineering Services as % of Construction 8.5% 

 
Project Description:  This project will recommend process modifications, cost and an 
implementation schedule for wet weather flow management and phosphorus removal optimization by 
evaluating a method to convey Intermediate Clarifier Effluent (ICE) to the chlorine contact tanks to 
manage secondary clarifier solids loading during wet weather conditions. This project will also 
evaluate options to convey and equally split ICE to each of the four aeration tanks for improved 
phosphorus removal.  
 
Project Justification:  The Williamsburg Treatment Plant (WBTP) is currently rated at 45 million 
gallons per day (MGD) peak hydraulic per original design documents. In 2016, as part of the Regional 
Wet Weather Management Plan evaluation work, Brown and Caldwell performed hydraulic modeling 
of WBTP which showed that the plant is capable of handling 55 MGD from a hydraulic standpoint. 
The problem with the 55 MGD condition is that process modeling demonstrated that an additional 
secondary clarifier would be needed to avoid significant solids washout during peak flow events. 
Recent very high peak flow events, which resulted from interceptor system upgrades, have 
demonstrated that the conclusion of the 2016 evaluation was indeed accurate. This project provides a 
cost-effective solution for better managing wet weather flows and secondary clarifier solids loading at 
WBTP and avoids the construction of an additional secondary clarifier or storage tanks in the 
interceptor system. The intermediate clarifier effluent contains nitrate/nitrite, has a low chemical 
oxygen demand, and is high in dissolved oxygen. These wastewater characteristics degrade the 
performance of biological phosphorus removal when returned to its current location upstream of 
aeration tank anaerobic zones. Returning intermediate clarifier effluent to the first anoxic zone of each 
aeration tank will bypass the anaerobic zones and improve biological phosphorus removal stability. 
Improved biological Phosphorus removal is needed to meet more stringent regulatory phosphorus 
removal requirements in 2028. 
 
Task Order Description:  This contract is for PER Phase Services.  
 



Analysis of Cost:  The estimated total project cost is $12,324,900 based on Class 5 cost estimate 
completed by HRSD. The cost for this task order is based on time and materials, subconsultant work, 
negotiated rates, survey work and an estimate of time the consultant will need to perform the PER. A 
fee of $424,390 was negotiated with Brown and Caldwell and represents approximately 4.8% of the 
current estimated construction cost. Although this cost is slightly above the typical cost for a PER phase, 
the level of engineering effort, data collection and development of the engineering report justify the 
recommended amount. 
 
Schedule:  PER May 2025 
 Design December 2025 
 Bid December 2026 
 Construction April 2027 
 Project Completion October 2028 



Resource: Bruce Husselbee 
 
CONSENT AGENDA ITEM 3.d.1 – April 22, 2025 
 
Subject: Great Bridge Boulevard and I-64 Interchange Interceptor Force Main Emergency Repair 

(SF-164)      
Additional Appropriation - Non-Regulatory Capital Improvement Project (<$1,000,000) 

 
Recommended Action:  Appropriate additional funding in the amount of $223,988. 
 
CIP Project:  AT016900 
 
Regulatory Requirement:  None  
 

Budget $1,150,000 
Previous Expenditures and Encumbrances ($986,596) 
Available Balance $163,404 
Change Order No. #1 to Contractor ($337,392) 
Proposed Contingency ($50,000) 
Project Shortage/Requested Additional Funding  ($223,988) 
Revised Total Project Authorized Funding $1,373,988 

 
Project Description:  This emergency project repaired a leak found on the Great Bridge Interceptor 
Force Main (Line SF-164) underneath the I-64 West exit ramp to Great Bridge Boulevard. The repair 
consisted of slip lining a new 24-inch HDPE pipe inside the existing 30-inch ductile iron force main. In 
addition to the pipe repair, project activities also included emergency response, pump and haul of 
several City of Chesapeake pump stations, exploratory construction, as well as site restoration. The 
attached map depicts the project location. 
 
Project Justification:  On the morning of October 17, a contractor notified HRSD about a potential 
force main failure near the intersection of Great Bridge Boulevard and Libertyville Road in 
Chesapeake. HRSD staff responded to the spill site and observed flow discharging at about 30 